V= 7/

Hi-Tech Parts

M O U NT I N 6 I N S TR UOCT I O N S

REF 3162 SIDE SPOILER DOWNFORCE

i

1Person

DESCRIPTION

1 % Right main plain spoiler 1 10683

Right black/blue/red/orange/green
2 3692N/A/R/T/V

\ Winglet ! /AIRIT/

3 j Left main plain spoiler 1 10683
4 / Left black/blue/red/orange/green 1 3692N/A/R/T/V

Winglet
5 Right metal suport (R) 1 SOPOR4P7R1-3162
6 Left metal suport (L) 1 SOPOR4P7L1-3162
7 ﬁ M4 right support (R) 1 SOPOR4P7R2-3162
8 ﬁ M4 left support (L) 1 SOPOR4P7L2-3162
9 M4 locking nut 4 | TUERCAE985-0290
10 4.5 x D1 x 2mm Rubber washer 4 ARAND-EPDM--722
n M4x0,5 Nylon washer 8 | ARNVOOOOO0O003T]
12 @y M4x12 @9 1SO 7380 Allen screw 4 TORNI-17380-800
13 Q@ZZZ@@ M4x16 11 1SO 7380 Allen screw 2 TORNIAI7380-310
14 @ M5 1SO 7380 Allen screw cap 4 TAPON-------- 85
15 M5xT Nylon washer 4 ARNVOO00000245
16 ay M5xT1 @11 1ISO 7380 Allen screw 4 TORNI-AI----520

30x10mm double-sided adhesive tape
v @ (supplied already mounted on items 1D5/6) P 4 ADHESI-=--—- 263
18 — zsoué]pﬁiggglsgg?g%%ive adhesive foam 4 ESPUMA-———-—- 264



https://www.motorcycleid.com/puig/




VY =7/

Hi-Tech Parts

MOUNTING INSTRUCTIONS

8

ASSEMBLY

Apply pressure on adhesive area for 1 minut. Ideal tape application is ac-
complished when temperature is between 21°C and 38°C and the bond is

allowed to dwell 24 hours.




V o 7/
Hi-Tech Partsg

MOUNTING INSTRUCTIONS

ASSEMBLY

If you’re looking for quality motorcycle windshields & fairings, visit our website.


https://www.motorcycleid.com/windshields-fairings.html



